
ENGLISH

Technical Catalogue

AZUD WATERTECH



AZUD WATERTECH GW DU

AZUD WATERTECH RW DU

DRINKING WATER DW

AZUD WATERTECH DW DU

AZUD WATERTECH DW ZPOX

AZUD WATERTECH DW ZPOW

AZUD WATERTECH DW DUSW

AZUD WATERTECH DW ZSW

AZUD WATERTECH DWE FW

AZUD WATERTECH DWE BW

AZUD WATERTECH DWE SW

Table of contents

GENERAL TECHNICAL DATA

AZUD WATERTECH WW MBBR

OFF-GRID DRINKING WATER DWE

WASTE WATER TREATMENT WW

WATER RECYCLING RW

GREY WATER GW

     AZUD WATERTECH Technical Catalogue Page 2     



AZUD WATERTECH designs and manufactures COMPACT WATER TREATMENT PLANTS:

AZUD WATERTECH PLANTS

Using MECHANICAL FILTRATION technologies, without unnecessary chemicals and consumables.

Simple OPERATION and minimum MAINTENANCE. No qualified staff required.

AUTOMATION level according to the application requirements; available fully automated plants with remote control, as well 

as semiautomatic plants with no automatism included.

Integrating international FIRST BRAND PROVIDERS of equipment and components.

General technical data

PREFABRICATED, ASSEMBLED and FACTORY TESTED plants.

PLUG & PLAY installation, for its QUICK START-UP without any setbacks.

     AZUD WATERTECH Technical Catalogue Page 3     



General technical data

DRINKING WATER WATER RECYCLING

WASTE WATER GREY WATER RECYCLING

ULTRAFILTRATION 

MEMBRANES

MEDIA FILTRATION 

WITH ZEOLITE AND 

PYROLUSITE

MICROFILTRATION 

CARTRIDGES

DESALINATION 

WITH REVERSE 

OSMOSIS 

MEMBRANES

MBBR WASTE 

WATER TREATMENT

ULTRAVIOLET 

DISINFECTION

Main technologies

Automatic self-cleaning disc filter, to remove suspended solids larger than the filtration degree of 

the selected disc (5-400 μm).

Hollow fiber membrane to remove suspended solids, colloids and pathogens larger than 0.08 μm. 

High quality and disinfected water supply is guaranteed.

Multi media filtration using zeolite to remove suspended solids larger than 5 μm. Filtration using 

pyrolusite for iron and manganese removal.

Security filter to remove suspended solids larger than the selected microfiltration cartridge 

(1-25 μm).

Spiral wound porous membrane to remove dissolved contaminants in water (removal rate ≥ 99%), 

such as mineral salts, heavy metals, dissolved organic matter, pesticides and radioactive elements.

Biological waste water treatment based on the development of biomass on plastic carriers 

suspended into the biological reactor.

Ultraviolet radiation lamp to remove pathogens such as protozoa, bacteria and viruses.      

DISC FILTRATION

     AZUD WATERTECH Technical Catalogue Page 4     



Villages 

Industries

Hotels

Hospitals

Fresh water

TDS < 1000 mg/l

Production: 3 to 123 m³/h

AZUD WATERTECH DW DU AZUD WATERTECH DW DU L

Low salinity 

brackish water

TDS: 1000 - 3000 mg/l

Production: 2 to 42 m³/h

AZUD WATERTECH DW ZPOX AZUD WATERTECH DW ZPOX L

Medium salinity 

brackish water

Production: 2 to 42 m³/h

AZUD WATERTECH DW ZPOW

AZUD WATERTECH DW DUSW AZUD WATERTECH DW DUSW L

AZUD WATERTECH DW ZSW

Sea water

TDS: 35000 - 45000 mg/l

Production: 0.8 to 30.0 m³/h

AZUD WATERTECH DW ZPOW L

AZUD WATERTECH DW ZSW L

TDS: 3000 - 6000 mg/l

Skid-mounted Shipping Container

DRINKING WATER DW

Drinking water plants AZUD WATERTECH DW

POTABLE WATER supply from any source of fresh water, brackish water or sea water.

     AZUD WATERTECH Technical Catalogue Page 5     



* Plants not included in the catalogue. Please check with our Technical Department.

HIGH FLOW drinking water plant 

for MEDIUM SANILITY BRACKISH WATER

Production: 72 m³/h 1700 m³/day
Recovery: 65 %

Design criteria: 

Turbidity = 15 NTU; TSS = 30 mg/l; TDS = 6000 mg/l; T = 18°C

TREATMENT LINE

Media filtration with ZEOLITE AND PYROLUSITE (5 μm)

MICROFILTRATION cartridges (1 μm)

AZUD WATERTECH DW ZPOW72 L40 Desalination with REVERSE OSMOSIS membranes

Desalination with REVERSE OSMOSIS membranes

TREATMENT LINE

Media filtration with ZEOLITE AND PYROLUSITE (5 μm)

Design criteria: 

Desalination with REVERSE OSMOSIS membranes

MICROFILTRATION cartridges (1 μm)

Competitive advantages

Design criteria: 

Turbidity = 15 NTU; TSS = 30 mg/l; TDS = 2000 mg/l; T = 18°C

DRINKING WATER DW

Drinking water plants AZUD WATERTECH DW HIGH FLOW*

HIGH FLOW drinking water plant 

for LOW SANILITY BRACKISH WATER

Recovery: 75%

>  EXCLUSIVE PRE-TREATMENT thanks to the disc filtration system AZUD HELIX AUTOMATIC AA.

>  ULTRAFILTRATION MEMBRANE system designed for removal of high TSS loads.

>  HIGH EFFICIENCY backwash system for disc filters and ultrafiltration membranes, thanks to the mix 

water/air.

AZUD WATERTECH DW ZSW42 L40

Turbidity = 15 NTU; TSS = 30 mg/l; TDS = 38000 mg/l; T = 18°C

MICROFILTRATION cartridges (1 μm)

>  EXTENDED LIFE SPAN of RO membranes, thanks to an improved physical-chemical pre-treatment.

>  CONTROL and MONITORING system to guarantee the quality of potable water.

TREATMENT LINE

Preoxidation with HYPOCHLORITE

HIGH FLOW drinking water plant 

for SEA WATER

Recovery: 45%

ZEOLITE media filtration (5 μm)

CHLORINE REDUCER dosing

AZUD WATERTECH DW ZPOX78 L40

Production: 78 m³/h 1800 m³/day

ZSW / DUSW

Models

DU / DUSW

Models

ZPOX / ZPOW
Models

>  ZEOLITE and PYROLUSITE media filtration for suspended solids removal and iron / manganese reduction.

Production: 42 m³/h 1000 m³/day

     AZUD WATERTECH Technical Catalogue Page 6     



 m³/h gpm  m³/h gpm 

D1U4 4 18 3 13

D2U8 8 35 6 26

D3U12 12 53 8 35

D3U12 L10 12 53 8 35

D4U16 16 71 11 48

D4U16 L10 16 71 11 48

D6U24 24 106 17 75

D6U24 L20 24 106 17 75

D8U31 31 137 23 101

D8U31 L20 31 137 23 101

D10U38 38 167 27 119

D10U38 L20 38 167 27 119

D12U45 45 198 34 150

D12U45 L20 45 198 34 150

D14U55 55 242 40 176

D14U55 L40 55 242 40 176

D16U62 62 273 45 198

D16U62 L40 62 273 45 198

D20U77 77 339 57 251

D20U77 L40 77 339 57 251

D24U90 90 396 68 299

D24U90 L40 90 396 68 299

D28U104 104 458 80 352

D28U104 L40 104 458 80 352

D32U123 123 542 90 396

D32U123 L40 123 542 90 396

Note: From plant model D20U77 on cleaning is performed through blocks of ultrafiltration membranes, therefore the energetic consumption is reduced.

Dimensions without auxiliary equipment. L=Length; W=Width; H=Height.

* Design criteria: Turbidity = 15 NTU (TSS = 30 mg/l) and 50 NTU (TSS = 100 mg/l).

AZUD WATERTECH DW DU

250
Model

71DA04A0 Open skid  3.3 1.2 x 1.0 x 2.3

71DA08A0 Open skid 3.3

71DA24A0 Open skid 7.7 4.0 x 1.5 x 2.3

71DA24D0  20' Container 7.7

71DA16A0 Open skid 7.0 3.0 x 1.5 x 2.3

3.0 x 2.5 x 2.6

71DA12A0 Open skid 5.2 2.5 x 1.2 x 2.3

71DA12C0  10' Container 5.2

kW L x W x H (m)

Drinking water plant for

FRESH WATER (TDS<1000 mg/l)

Production: 3 to 123 m³/h

TREATED WATER

▪ TSS < 10 mg/l

▪ Turbidity < 1 NTU

TREATMENT LINE

AZUD HELIX AUTOMATIC AA disc filtration (130 μm)

ULTRAFILTRATION membranes (0.08 μm)

2.2 x 1.2 x 2.3

6.1 x 2.5 x 2.6

71DA45A0 Open skid 12.0 5.0 x 2.5 x 2.3

Code Framework

Production max.*
Power Dimensions

Meets the requirements of the GUIDELINES FOR DRINKING WATER 

QUALITY published by the WHO.

71DA31A0 Open skid 9.2 5.0 x 1.5 x 2.3

71DA16C0  10' Container 7.0

15 NTU

6.1 x 2.5 x 2.6

71DA31D0

50 NTU

Open skid 18.0 6.0 x 2.5 x 2.3

13.0 12.2 x 2.5 x 2.6

71DA90A0 Open skid

71DA62E0  40' Container 18.0 12.2 x 2.5 x 2.6

12.0 7.0 x 3.0 x 2.3

3.0 x 2.5 x 2.6

 20' Container 9.2 6.1 x 2.5 x 2.6

71DA77A0 Open skid 10.3 6.0 x 3.0 x 2.3

71DA77E0  40' Container 10.3 12.2 x 2.5 x 2.6

71DA55A0 Open skid 13.0 5.0 x 2.5 x 2.3

71DA55E0

71DA45D0  20' Container 12.0 6.1 x 2.5 x 2.6

71DA38A0 Open skid 10.3 5.5 x 2.0 x 2.3

71DA38D0  20' Container 10.3

 40' Container 13.0 12.2 x 2.5 x 2.6

BOD < 50 mg/l

COD < 300 mg/l

Turbidity < 200 NTU

TSS < 150 mg/l

TDS < 1000 mg/l

71DA90F0  40' Container 12.0 12.2 x 2.5 x 2.6

SYSTEM LIMITATIONS

71DAX3F0  40' Container 18.0

71DA62A0

12.2 x 2.5 x 2.6

71DAZ4A0 Open skid 13.0 7.0 x 3.0 x 2.3

71DAZ4F0  40' Container

71DAX3A0 Open skid

Oil and grease < 0.1 mg/l

18.0 7.0 x 3.0 x 2.3

TOC < 15 mg/l

Chlorine < 1 mg/l

pH 6.5 - 8.5

Fresh
water

Disc filter
(130 μm)

Ultrafiltration
(0.08 μm)

Drinking
water

     AZUD WATERTECH Technical Catalogue Page 7     



ZPOX2

ZPOX2 L10

ZPOX3

ZPOX3 L10

ZPOX4

ZPOX4 L10

ZPOX5

ZPOX5 L20

ZPOX6

ZPOX6 L20

ZPOX10

ZPOX10 L20

ZPOX14

ZPOX14 L20

ZPOX18

ZPOX18 L40

ZPOX25

ZPOX25 L40

ZPOX42

ZPOX42 L40

* Design criteria: Turbidity = 15 NTU; TSS = 30 mg/l; TDS = 2000 mg/l; T = 18 °C.

Dimensions without auxiliary equipment. L=Length; W=Width; H=Height.

250
Model

Drinking water plant for

LOW SALINITY BRACKISH WATER (TDS: 1000 - 3000 mg/l)

Production: 2 to 42 m³/h

TREATED WATER

AZUD WATERTECH DW ZPOX

Code Framework

71DG02A0

Meets the requirements of the GUIDELINES FOR DRINKING WATER 

QUALITY published by the WHO.

▪ TSS < 10 mg/l

▪ Turbidity < 1 NTU

TREATMENT LINE

Media filtration with ZEOLITE AND PYROLUSITE (5 μm)

▪ TDS < 1000 mg/l

Power Dimensions

kW L x W x H (m)

FLUSHING SKID and CIP SKID

Production max.*

 m³/h gpm 

5.5 3.0 x 1.2 x 2.2

MICROFILTRATION cartridges (1 μm)

ADDITIONAL EQUIPMENT

Desalination with REVERSE OSMOSIS membranes

Open skid 2 9

71DG03C0  10' Container 7.0 3.0 x 2.5 x 2.6

71DG04A0 Open skid 7.0 3.5 x 1.2 x 2.2

71DG02C0  10' Container 5.5 3.0 x 2.5 x 2.6

71DG03A0 Open skid 7.0 3.0 x 1.2 x 2.2

71DG04C0  10' Container 7.0 3.0 x 2.5 x 2.6

3 13

3 13

2 9

71DG05A0 Open skid 7.0 4.5 x 1.2 x 2.2

18

5 22

71DG05D0  20' Container 7.0 6.1 x 2.5 x 2.6

71DG06A0 Open skid 9.0 4.5 x 1.2 x 2.2

5 22

6 26

71DG06D0  20' Container 9.0 6.1 x 2.5 x 2.6

71DG10A0 Open skid 12.5 6.5 x 1.2 x 2.2

6 26

10 44

71DG10D0  20' Container 12.5 6.1 x 2.5 x 2.6

71DG14A0 Open skid 12.5 6.5 x 1.5 x 2.4

10 44

14 62

71DG14D0  20' Container 12.5 6.1 x 2.5 x 2.6

71DG18A0 Open skid 16.5 7.5 x 1.5 x 2.4

14 62

18 79

71DG18E0  40' Container 16.5 12.2 x 2.5 x 2.6

71DG25A0 Open skid 23.5 6.5 x 2.0 x 2.4

18 79

25 110

71DG25E0  40' Container 23.5 12.2 x 2.5 x 2.6

71DG42A0 Open skid 31.5 10.5 x 2.0 x 2.4

25 110

42 185

< 3000 mg/l

Oil and grease < 0.1 mg/l

SYSTEM LIMITATIONS

Turbidity < 15 NTU

 40' Container71DG42E0 31.5 12.2 x 2.5 x 2.642 185

COD < 10 mg/l

4 18

4

Iron + Manganese < 0.5 mg/l

Aluminium < 0.05 mg/l

Boron < 0.5 mg/l

TSS < 30 mg/l

TDS

< 0.1 mg/l

TOC

Chlorine

pH 6.5 - 8.5

< 3 mg/l
Drinking

water

Brackish 
water

Zeolite and
Pyrolusite filter (5 μm)

Microfiltration
(1 μm)

HP
pump

Reverse
osmosis

Antiscalant
dosing

     AZUD WATERTECH Technical Catalogue Page 8     



ZPOW2

ZPOW2 L10

ZPOW3

ZPOW3 L10

ZPOW5

ZPOW5 L20

ZPOW6

ZPOW6 L20

ZPOW10

ZPOW10 L20

ZPOW14

ZPOW14 L20

ZPOW18

ZPOW18 L40

ZPOW25

ZPOW25 L40

ZPOW42

ZPOW42 L40

* Design criteria: Turbidity = 15 NTU; TSS = 30 mg/l; TDS = 4500 mg/l; T = 18 °C.

AZUD WATERTECH DW ZPOW

250
Model

Dimensions without auxiliary equipment. L=Length; W=Width; H=Height.

Drinking water plant for

MEDIUM SALINITY BRACKISH WATER (TDS: 3000 - 6000 mg/l)

Production: 2 to 42 m³/h

TREATED WATER

Meets the requirements of the GUIDELINES FOR DRINKING WATER 

QUALITY published by the WHO.

▪ TDS < 1000 mg/l

MICROFILTRATION cartridges (1 μm)

Desalination with REVERSE OSMOSIS membranes

ADDITIONAL EQUIPMENT

FLUSHING SKID and CIP SKID

▪ TSS < 10 mg/l

▪ Turbidity < 1 NTU

TREATMENT LINE

ZEOLITE AND PYROLUSITE media filtration (5 μm)

Dimensions

 m³/h gpm kW L x W x H (m)
Code Framework

Production max.* Power

4.0 x 1.2 x 2.2

71DH02C0  10' Container 2 9 5.5 3.0 x 2.5 x 2.6

71DH02A0 Open skid 2 9 5.5

3.5 x 1.2 x 2.2

71DH03C0  10' Container 3 13 7.0 3.0 x 2.5 x 2.6

71DH03A0 Open skid 3 13 7.0

4.5 x 1.2 x 2.2

71DH05D0  20' Container 5 22 9.0 6.1 x 2.5 x 2.6

71DH05A0 Open skid 5 22 9.0

185 61.5 12.2 x 2.5 x 2.6

71DH42A0 Open skid 42

5.5 x 1.2 x 2.2

71DH06D0  20' Container 6 26 9.0 6.1 x 2.5 x 2.6

71DH06A0 Open skid 6 26 9.0

5.5 x 1.4 x 2.3

71DH10D0  20' Container 10 44 16.5 6.1 x 2.5 x 2.6

71DH10A0 Open skid 10 44 16.5

pH 6.5 - 8.5